PHARMACEUTICAL
ENGINEERING GUIDE

FOR NEW AND RENOVATED FACILITIES

& ISPE.

VOLUME 4

Water and Steam
Systems

Third Edition

T







e ISPE Baseline.
® PHARMACEUTICAL
ENGINEERING GUIDE

VOLUME 4

Water and Steam
Systems

Third Edition

Disclaimer:

This Baseline® Guide is intended to assist with the design, construction, operation, and lifecycle management of
new and existing water and steam systems. This Guide is solely created and owned by ISPE. It is not a regulation,
standard or regulatory guideline document. ISPE cannot ensure and does not warrant that a system managed in
accordance with this Guide will be acceptable to regulatory authorities. Further, this Guide does not replace the need
[...]
of precipitate from the cathode surfaces. This may be done manually or automatically coupled with a system flush.
Depending on the level of chloride present in the feed water, free chlorine will be generated in the reactor chambers
and will need to be removed in downstream equipment.

The sizing and applied current of the system depend upon:

*  Makeup of scalants present in feed water

* RO product flow rates

»  Feed water hardness concentrations

Advantages: no chemicals required; bacterial reduction by generated chlorine; low power usage; negligible waste
water generated; system can be heat sanitized when made from SS; produces hydroxides and acids, most of which
are rejected by the downstream ROs.

Disadvantages: kinetics chemistry of technology is less understood than alternative IX or antiscalant options; capital

cost can be higher than alternatives; must be integrated with recirculating RO systems; ineffective as stand-alone
system at hardness levels > 400 ppm; precipitates need to be physically removed from the system.



Page 50 ISPE Baseline® Guide:
Water and Steam Systems

4.7 Control of Dissolved Gases - Contact Membrane Degasification

Dissolved gas removal may be required to obtain final conductivity quality. Typically, this consists of either carbon
dioxide (CO,) or ammonia. Refer to Sections 4.10.2 Chloramine(s) Removal and 4.11 Changes in Anion Composition/
Concentration for related discussions. Additionally, refer to Chapter 5 for the removal of CO, in stills and clean steam
generators.

Degasification is the removal of CO,, which raises the conductivity of the final treated water. The use of caustic
injection to raise pH is a common step upstream of ROs. The process design favors or inhibits the formation of CO,
(see Section 4.10.1). Alternatively, CO, can be removed down to a concentration of about 5-10 ppm with a contact
membrane degasifier.

A contact membrane degasifier is usually located after the first or second RO pass. The semipermeable membrane
will have a strip gas or a vacuum on the outside of the membrane fibers to draw the dissolved gas from the water and
out to the surrounding atmosphere. Ambient air used as strip gas should be sterile-filtered to avoid contamination.
Care should be taken as to the air quality feed to the membrane because oil and other contaminants in the air can
blind the membrane and render it useless.

The contact degasser negates the need for pH adjustment before the RO. The best position for the degasser
membrane is between the last pass of RO and the CEDI as this will keep the total flow rate through the degasser to a

minimum, reduce the CO, levels to a minimum before the feed to the CEDI, and reduce fouling of the membrane.

Degasification columns or towers are discouraged as they have serious associated problems. Airborne bacteria,
environmental pollution, dust, pollen, and airborne insects may be brought into contact with the process water.

Advantages: replaces sodium hydroxide dosing with associated instrumentation and control issues; will operate
without maintenance; standard hot water sanitizable units available.

Disadvantages: high initial investment costs, especially for hot water sanitizable models; needs considerable
amounts of clean filtered air.
4.8 Organic Material and Removal

Removal of organic material may be required in order to obtain the desired final water quality or to minimize the
potential of organic fouling of downstream components. Common methods for removal of organics are:

+ Ozone
. Barrier filtration (microfiltration, UF, or RO)
+  UVlight
* Activated carbon
4.8.1 Introduction
Organic and microbiological contaminants need to be addressed in water treatment systems. The concerns are
twofold: contaminants entering the system and contaminants created/growing in the system. Organics usually enter

with the feed water and may leach from some non-metallic materials of construction. Microbiological contaminants
may enter with the feed water or grow in the system.



ISPE Baseline® Guide: Page 51
Water and Steam Systems

4.8.2

4.8.3

The first issue to consider is the water source since it affects organic loading. If the water is drawn from a well,
organic loading is usually low. Surface water (lake, river, or reservoir) likely contains relatively high levels of organics
and the composition and quantity may show seasonal variation.

Water from a municipal system is usually chlorinated, sometimes with ammonia added to form chloramines.
Microbiological content of the feed water will be low and will generally be inhibited until the chlorine/chloramine is
removed.

The second issue to address is biological growth occurring within the water pretreatment system. Most pretreatment
systems are designed to keep an oxidant in the water for as long as possible to minimize the potential for growth.
Free chlorine is commonly added to the water to control microbial levels if the residual levels are low. Special design
and maintenance requirements need to be addressed in all equipment that operates without a microbial-control
agent, chlorine, or chloramine present. These include materials of construction and piping layout (setup and fittings
for sampling, and periodic sanitization and instrumentation for monitoring) compatible with the sanitization method
selected.

Organic Contaminants
The organic contaminants found in many water sources include:

Pyrogenic Contamination: pyrogens are substances that can produce a fever in mammals. Pyrogens are often
endotoxins, organic compounds (e.g., lipopolysaccharide) that are shed by bacterial cells during growth or are the
residue of dead cells. They are chemically and physically stable and are not necessarily destroyed by conditions
that kill bacteria. Their molecular weight may vary, generally 20,000-320,000 Dalton. Pyrogen levels are quantified
in Endotoxin Units (EU) per milliliter. Pyrogens are of great concern to the pharmaceutical industry, since high
concentrations may cause responses in humans ranging from fever to shock, or death. Endotoxins are a subset of
pyrogens.

Total Organic Carbon (TOC): this is a measure of organic materials contaminating the water and is specified in
ppm or ppb. TOC is a direct measure of the organic material that is oxidizable. It is a very fine measurement used
in sophisticated water treatment systems where any organic contamination can adversely affect product quality.
TOC is not a good measure of microbial contamination and gives no indication about the composition of the organic
contaminants.

Dissolved Organic Compounds: these occur both as the product of the decomposition of natural materials and

as synthetic compounds, such as oils or pesticides. Naturally occurring organics include tannin, humic, and fulvic
acids. They detract from the aesthetics of water (i.e., color), but unless they come in contact with certain halogens,
they have no known health consequences in normal concentrations. Under conditions of free halogen compounds
(principally chlorine and bromine), they form chlorinated hydrocarbons and THMs, which are suspected carcinogens.

Organic compounds are not necessarily biodegradable; for example, the biodegradability of humic and fulvic acids is
very limited. On the other hand, low-molecular weight organic substances such as organic acids, THMs, or urea are
very biodegradable. The capability of standard water treatment steps such as RO, CEDI or distillation to reduce the
content of volatile low-molecular weight organic substances is limited.

Removal of Organics

Technologies available to remove organic materials have different benefits and drawbacks. The use of chlorine and
chloramines to remove bacterial contamination is the most common. Treatment devices used to remove one or more
of other types of organic material include:

*  Organic Reduction by Ozone

Ozone for disinfection may be generated either electrolytically or by the corona method. Refer to the ISPE Good
Practice Guide: Ozone Sanitization of Pharmaceutical Water Systems [34].



Page 52

ISPE Baseline® Guide:
Water and Steam Systems

Ozone is an extremely powerful oxidant that kills microbes and prevents microbial growth, as well as reduces
the concentration of organics. Ozone is not used frequently in pretreatment systems due to the preference for
chlorine and materials of construction that are readily degraded by ozone. For further information, see Chapter 8.

*  Organic Reduction by Activated Carbon

Activated carbon is considered one of the most common methods of reducing organics. It provides multiple
functions including removal of organics and removal or reduction in the amount of chlorine and chloramines (if
these are present and the carbon filter is appropriately designed).

Activated carbon reduces organic material concentration by adsorption onto the carbon particles in the bed.
Removal efficiency depends on bed depth, cross-flow velocity, and adsorptive capacity of the carbon. Designs
of carbon columns based on organic removal are generally based on bed depths of 4 feet (1.2 m) and hydraulic
rates of 0.5-1.5 gpm/ft® (67.5-202.5 Ipm/m?) of empty bed volume, depending on the sanitant to be removed
and the organic concentration in the feed water. Carbon bed volume is a balance between total adsorptive
capacity and the frequency of replacement of the carbon bed. Reduction of feed water organic concentrations
typically ranges from 30-60%. Additional downstream process steps, for example, RO, may be required to meet
compendial limits for TOC or oxidizable substances.

Periodically the carbon should be replaced when its capacity to adsorb diminishes, which is typically at a higher
frequency when used for organic reduction in comparison to dechlorination. For further information, see Section
4.9.

Advantages: reduces organic concentration; removes color; removes chlorine effectively; technically not complex;
relatively low cost.

Disadvantages: high potential for increase in bioburden and biofilm development; medium to high capital cost for
thermally sanitized units; shedding of fines requires downstream filtration; periodic replacement of the spent carbon is
needed.

*  Organic Reduction by Microfiltration

Microfiltration includes the use of depth cartridge filters, pleated filters, and cross-flow filtration membrane
elements. These filters can remove particles ranging 10-0.1 um, thus capturing bacteria, cysts, and large
molecular weight organics. Depth and pleated filters allow water to flow through a wall of fibers perpendicular to
the water direction. The particles are trapped on the outside wall of these filters or within the filter walls (for depth
filters) because of the pore size of the filter. When the filter pores are filled, the filter should be replaced.

*  Organic Reduction by Ultrafiltration

UF can be used to remove organics, bacteria, and pyrogens from a water source. Cross-flow UF forces the water
to flow parallel to the filter media, and particles too large to pass through the membrane elements are expelled
from the system in a concentrated stream to drain (typically 5-10% of the feed flow). This allows the filters to

be self-cleaning and eliminates the need to replace these membrane elements frequently. The UF membrane
elements need to have any suspended solids removed from the feed stream prior to the UF system. For reliable
operation UF modules typically have a cut-off of around 100,000 Dalton as pretreatment, which also means that
only high molecular weight substances are removed.

Advantages: effective filtering barrier; no by-products; works with chlorine.

Disadvantages: medium to high capital cost; 10% constant concentrate stream; can be source of microbial growth;
organic reduction limited to high molecular weight substances.



ISPE Baseline® Guide: Page 53
Water and Steam Systems

4.9

*  Organic Reduction by RO
RO, if included in a pretreatment system to remove anions or cations, will also remove organics and
microbiological impurities. Like UF, a purge stream removes impurities that are too large to pass through the RO
membrane.

Advantages and disadvantages are similar to UF. For further information, see Chapter 5.

*  Organic Reduction by Ultraviolet Light
Low-pressure UVgs ., lamps can be used for organic reduction. In addition, medium pressure UV units are
commercially available with a wider wavelength spread. Successful organic reduction is a function of the UV
dosage, average irradiance, and contact time in a UV chamber. Consideration of this process is based on the
concentration of organics in the feed water and the purity of the water (interfering compounds). In addition, the
reduction depends on the composition of the organics in the feed water stream, as some organic molecules may
be more difficult to oxidize than others. The UV dose needed for a particular water stream may depend on:
- The type of residual chlorines present: free chlorine versus chloramines
- The background of natural organic concentration in feed water source
- Turbidity, color, and suspended solids

- The ratio of target effluent chlorine concentration to influent chlorine concentration

Advantages: no harmful chemicals are added to the water stream; low maintenance; can be hot water sanitized or
ozonated.

Disadvantages: systems can be large in size and take up floor space based on inlet flow rates; the effectiveness
of the process depends on many variables of the feed water quality; the initial capital cost can be higher than other
methods.

System Design for Control of Microbial Growth

Bacterial contamination is usually expressed as total viable microbial counts per ml or as Colony Forming Units
(CFU) per unit volume. CFUs are determined by counting the growth resulting from incubating samples. Each colony
is assumed to form from one bacterium.

If the concentration and application of microbial-control agents are insufficient, additional microbial-control functions
may be needed, which is more likely if the supply water comes from an unregulated source such as a private well.
Control measures include periodic heat or chemical sanitization of the initial equipment in the pretreatment system.
Increased monitoring of feed water and pretreatment may be warranted. In most cases, the microbial-control agent
must be removed prior to final treatment. A means of either continuous or periodic sanitization should be implemented
for subsequent activities following removal of the microbial-control agent.

Common methods used in pretreatment to control microbial growth and prevent the formation of biofilm include:

*  Microbial-control agents, such as chlorine or chloramines

»  Periodic sanitization (heat or chemical)

« UV light



Page 54 ISPE Baseline® Guide:
Water and Steam Systems

* Avoiding water stagnation, including implementing water recirculation during periods of low water use
«  Temperature control to avoid microbial growth
*  Periodic system flushing

A common strategy in the design of the pretreatment system is to leave the microbial-control agent provided by

the municipality in the water through as many pretreatment steps as possible, in order to protect these steps from
microbial growth. Free chlorine levels may dissipate in the system as water passes through different treatment
stages. Re-chlorination may be employed and microbial monitoring at the different stages is needed to ascertain the
effectiveness of the microbial-control approach.

The microbial-control agent (chlorine or chloramine) must be removed at a specified point in the process since,
typically, it is not compatible with the final treatment processes. At this point, the preferred option is periodic
sanitization, either with heat or a chemical disinfectant, or alternatively but less ideally, a carbon bed may be
replaced. This needs to be included in the design of the pretreatment system, along with the provisions for validating
and monitoring its effectiveness via sampling and testing. In general, the design of the system should maintain control
of microbial growth and/or reduce the microbial load sequentially stage by stage. This can be achieved by careful
[...]
Sanitization methods, employed on a scheduled or as needed basis, include:
*  Heat

+ Ozone

*  Chemical sanitization

*  Regeneration or replacement of media

*  Flushing

« Drainage

With heat, USP indicator organisms [4] are killed above 65°C (149°F) and the majority of pathogenic organisms do
not proliferate. Temperatures > 80°C (176°F) result in complete kill of all non-resistant bacteria. Sanitization times
range from 1-2 h at the specified temperature. Total cycle time, including heat-up and cool down, may be 4-8 h.
Heat is commonly used in carbon beds, filters, RO membranes, and storage and distribution systems. For further
information, see Chapter 13.

Chemical sanitization agents (when chlorine cannot be used) include hydrogen peroxide, iodine, ammonium
compounds, and organic or inorganic peroxygen compounds. Sanitization times range from 0.5—4 h, with additional
time for set up to feed the sanitization agent into the system and to flush it from the system. Total cycle time may be 8 h.

Controlling temperature to minimize microbial growth allows an increase in the period between sanitizations.
Temperatures < 15°C (59°F) slow microbial growth, but may be more expensive to operate than systems running

at ambient temperature. Avoiding stagnation and dead legs minimizes microbial growth. Recycle loops around
various unit operations can be used during shutdown periods, that is, recycle around a depth filter and softener while
sanitizing the carbon bed or while cleaning and sanitizing RO systems. Water systems with recycling loops may build
up heat and cooling should be considered.

Sanitization methods (frequency and length of sanitization) are system and sanitizing-agent dependent, and should
be verified.

Typically, a plate and frame or shell and tube heat exchanger is used in pretreatment systems. Preferably a double
tubesheet shell and a tube heat exchanger are used. If a non-hygienic heat exchanger is selected, the heating/
cooling media pressure should be below the pressure of the process water. The pressure difference should be
maintained and monitored for pretreated water and raw steam to ensure cooling/heating media are not introduced to
pretreatment water in the event of an internal leak.



Page 56

4.9.3

4.10

4.10.1

ISPE Baseline® Guide:
Water and Steam Systems

Continuous UV Light Disinfection

Treatment with UV light at various wavelengths is a popular form of microbial control and disinfecting, based on
the ease of use. Water is exposed, at a controlled rate, with radiation emitted by UV light tubes of low or medium
pressure. The UV light deactivates DNA in microorganisms, oxidizes organic material and microbes, and prevents
replication of bacteria, depending on the wavelength.

In pretreatment systems, UV is normally used when chlorine/chloramine and heat are not available or feasible. The
feed water to a UV system needs to be free of suspended solids, which can shadow bacteria, preventing adequate
UV contact. UV is typically used in controlling feed water to an RO unit or DI system that cannot tolerate chlorine or
heat, and in controlling non-chlorinated water recirculation during system idle time. The UV system does not leave
a residue in the treated water and, therefore, is effective only if there is direct UV light contact with microorganisms.
UV lights should be continually monitored to confirm that the design intensity is within the specified range to ensure
adequate microbial control.

Note: UV lights may not adequately perform when used as the primary means of microbial or organic contaminant
control, but perform well as a part of a total microbial-control plan.

Removal of Microbial-Control Agents

During pretreatment, microbial-control agents, primarily chlorine and chloramine(s), should be removed because
of their detrimental effect on final treatment equipment and performance. Chlorine causes deterioration of most
RO membranes and is corrosive in distillation. Chloramines can pass through pretreatment and decompose in the
distillation process with an adverse effect on water quality.

Chlorine Removal

For chlorine removal, activated carbon is a simple process for the adsorption of chlorine. The carbon will reduce
some of the chlorine to chloride ion, which is removed in the final treatment ion-removal process. Sulfite reduction is
simple with sulfite oxidized to sulfate, and chlorine reduced to chloride ion.

Chloramine removal can be complex. Chloramine adsorption on carbon occurs at a much slower rate than chlorine,
requiring longer contact times and lower hydraulic flow rates. The potential for dissociation of the adsorbed
chloramines into ammonium ion and ammonia is problematic. Ammonium ions are removed by RO. Ammonium ions
decompose to ammonia in a distillation process. Ammonia passes through RO and distillation processes during final
treatment.

Sulfite reduction for chloramines results in ammonium and chloride ions. These can be removed by RO. The
ammonium ion partially decomposes to ammonia in the higher temperature distillation process, resulting in carryover
and effects on the water quality.

Removal of ammonia (from chloramine) and dissolved CO, gas can require appropriate pH control to maintain these
species as ions for removal in an RO. The equilibrium of carbonate, bicarbonate, and CO, is pH dependent, with
alkaline conditions required to maintain the ionic species. The equilibrium between ammonium ion and ammonia is
pH and temperature dependent, with acidic conditions required to maintain the ionic species. At no single pH point
are these species all carbonate and ammonium ions; thus, two pH adjustment steps followed by the appropriate
removal technologies are required to remove both chloramines and CO,.

Ammonia (from chloramine) can also be removed downstream of a correctly sized activated carbon filter using 1X,
often called a polishing softener. For this to operate correctly, ions with higher affinities for IX need to be absent from
the feed to the polishing softener.



ISPE Baseline® Guide: Page 57
Water and Steam Systems

4.10.1.1

4.10.1.2

4.10.1.3

Chlorine Removal by Activated Carbon

Activated carbon removes chlorine by adsorbing it onto the carbon particles in a carbon bed. There is also some
reduction of chlorine to chloride. Removal efficiency depends on bed depth, face velocity, and adsorptive capacity of
the carbon. Design is based on the rate of adsorption, with adsorption rates typically being more rapid for chlorine
than organics if performed in the same operation. Designs based on chlorine removal will occur with bed depths of as
little as 2—4 ft (0.61-1.20 m) and hydraulic rates of 2—4 gpm/ft® (270-540 Ipm/m?) of empty bed volume. Carbon bed
volume is a balance between total adsorptive capacity and the frequency of replacement of the carbon bed.

The use of carbon to remove chlorine provides the perfect conditions for microbiological growth — low flow rates in
a warm media with lots of nutrient present; therefore, a program to periodically sanitize the carbon bed is preferred,
or alternatively, replacement of the carbon bed. Heat (either Pure Steam, process steam, chemical free steam, or
hot water at = 65°C; 149°F) is effective with sanitization frequency varying from daily to a couple of times a week or
less. With a proper sanitization program, microbial growth in carbon beds can be controlled. Bacterial levels should
be established using baseline data to demonstrate control of bacteria growth and subsequent removal. Sanitization
frequency varies based on this target. Following the sanitization, the carbon bed is usually rinsed to remove fines
before being returned to service. Frequent backwashing, where used in a system, of the carbon beds may assist in
microbial control within these units.

Advantages: reduces organic concentration; removes color; removes chlorine effectively; technically not complex for
non-heat sanitized units; relatively low cost.

Disadvantages: high potential for increase in bioburden; medium to high capital cost for thermally sanitized units;
shedding of fines requires downstream filtration; periodic replacement of the spent carbon needed; carbon may need
to be removed/bypassed while performing chemical sanitization of pretreatment.

Chlorine Removal by Sulfite Addition

The addition of a reducing agent reduces chlorine to chloride. Sulfite (sometimes in the form of sodium bisulfite) is
generally the reducing agent of choice. The chemistry is:

SO, + Cl, + H,O0 — 2CI + 2H* + SO,=
Sulfite dosing is commonly controlled by an Oxidation Reduction Potential (ORP) or chlorine sensor.

The addition of sulfite may require an accompanying pH adjustment step. The chloride and sulfate formed may be
removed by a subsequent deionization step or RO.

Advantages: effective removal of chlorine; lower capital cost than carbon filters that can be heat sanitized; no
regeneration or replacement required; low operating cost.

Disadvantages: technically more complex; chemical handling including sodium bisulfite and acid/base for pH
adjustment; potential for microbial growth in sulfite feed tank requires frequent (< 5 days) preparation of sulfite
solution; higher capital cost for feed systems and monitors; higher cost than disposable carbon; there is an additional
concern regarding buildup of sulfite in recirculation loops.

Chlorine Removal by UV Irradiation

UV light can be used in the reduction of chlorine. In this process, where 100% photodecomposition of free chlorine is
achieved, UV light photolysis decomposes free chlorine to form approximately 80% chloride ions and 20% chlorate
ions. The typical UV dose for photodecomposition of free chlorine is at least 20 times higher than the standard
disinfection UV dose. Generally, medium pressure UV lamps are incorporated, as the radiation wavelengths needed
for the destruction of hypochlorous acid HOCI and hypochlorite ion OCI- are 240 nm and 290 nm respectively.



Page 58 ISPE Baseline® Guide:
Water and Steam Systems

Successful chlorine removal is a function of the UV dosage and contact time. Consideration of this process is based
on the ppm level of chlorine concentration in the feed water. The UV Transmittance (UVT) in a typical municipal feed
water source is about 85-97%. The UV dose required for the dechlorination of a particular water stream also depends
on:

*  The type of residual chlorine present: free chlorine versus chloramines

*  The background of natural organic concentration in the feed water source

«  Turbidity, color, and suspended solids

»  The ratio of target effluent chlorine concentration to influent chlorine concentration

Advantages: no harmful chemicals are added to the water stream, low maintenance, and can be hot water sanitized
or ozonated, no microbial growth in the UV chamber.

Disadvantages: systems can be large in size and take up floor space based on inlet flow rates; the initial capital cost
can be higher than the other methods; higher risks for breakthrough of chlorine due to feed water quality fluctuations
and/or improper sizing; increased instrumentation, such as ORP or chlorine analyzers, to mitigate risks compared to
carbon filtration.

4.10.2 Chloramine(s) Removal

Chloramines are formed by the reaction of chlorine and ammonia. Municipalities add ammonia to form a longer
acting disinfectant than chlorine and to reduce the formation of THMs during the chlorination of municipal water.
Chloramines consist of three compounds: monochloramine (NH,CI), dichloramine (NHCI,), and trichloramine (NCl5).
Dichloramine is a particularly strong biocide.

Chloramines present problems since their removal typically is not achieved in a single step. Three methods for
chloramine removal are listed below.

4.10.2.1 Chloramine(s) Removal by Activated Carbon

Where chloramines are present in the water, the chloride ion is removed by activated carbon using catalytic carbon,
and releases ammonia/ammonium into the water. The reaction is much slower than for chlorine alone or organics,
and the ammonia/ammonium must be removed by a downstream process. The chloramine reaction requires bed
contact times of 3-6 times longer than those required for chlorine alone.

The removal of chloramines by activated carbon results in the dissociation of chloramines to ammonium ion and
ammonia. The ratio ammonium ion:ammonia is dependent on pH and temperature. The ammonium ion can be
removed by cation exchange (water softening). If chloramines are present in the feed water, it may be desirable to
locate the activated carbon bed for removal of the microbial-control agent prior to the water softening operation in the
pretreatment system design.

The advantages and disadvantages of using activated carbon for the removal of chloramines are similar to those for
chlorine. The potential dissociation of chloramines to form ammonia is a disadvantage and can cause problems in
final treatment.

4.10.2.2 Chloramine(s) Removal by Reduction
Reduction with sodium metabisulfite will convert chloramines to ammonium ion and chloride ion. These are removed

by an IX operation or the ion-removal process in final treatment. If chloramine is present, it may be desirable to locate
the microbial agent removal prior to the water softening operation in the pretreatment design.



ISPE Baseline® Guide: Page 59
Water and Steam Systems

The advantages and disadvantages of sulfite reduction are similar to those for chlorine.

4.10.2.3 Chloramine(s) Removal by UV Irradiation

4.1

Like chlorine, chloramines can be removed by UV irradiation. The similar properties and reactions of chlorine apply
to the reaction and removal of chloramines. UV photolysis reduces chloramines to chlorides and nitrates, which are
easily removed by RO.

A major design consideration for UV dechloramination is the sizing of the UV unit regarding the number of UV

lamps required. The typical UV dose for photodecomposition of chloramines can be 2-3 times higher than the
standard dechlorination UV dose. Feed water parameters, such as turbidity, dissolved solids, and color, should be
considered for proper sizing. Assistance from UV suppliers or pilot testing of UV irradiation units for both chlorine and
chloramines according to a supplied water analysis should be considered.

Advantages: simplicity; no added substance; low maintenance, no moving parts; reliability; no microbial growth in
UV chamber

Disadvantages: high capital investment; large systems for treatment of chloramines; must run continuously;
higher risks for breakthrough of chlorine due to feed water quality fluctuations and/or improper sizing; increased
instrumentation needed to mitigate risks compared to carbon filtration

Changes in Anion Composition/Concentration

Pretreatment systems typically remove non-ionic impurities and cations; thus, any change in anionic composition or
concentration is usually secondary. Distillation processes in final treatment may be affected by chlorides, which can
be removed by RO prior to the final treatment step.

The pretreatment processes that affect anionic composition are:

+  Deionization

»  Degasification

»  Carbon bed filtration for the removal of chlorine and chloramines

*  Reduction to remove chlorine and chloramines

«  Barrier filtration (UF and RO)

IX resins are designed to remove either cations or anions. An IX resin that is designed to remove anions (anionic
resin) typically will exchange the anions:

e Chloride
*  Sulfate
. Nitrate

*  Carbonate

*  Bicarbonate (if the pH is appropriate for the hydroxyl ion)



Page 60

4.11.1

ISPE Baseline® Guide:
Water and Steam Systems

The IX may be in a single bed, mixed beds, or twin beds, and will affect anionic composition if an anionic resin is
present. For further information, see Chapter 5.

Carbon bed filtration adsorbs chlorine and chloramines from feed water. A quantity of the chlorine is reduced to
chloride and is removed in a subsequent ion-removal process, usually in final treatment.

The removal of chlorine and chloramines by reduction, often with bisulfite, changes the ionic composition and